MINI MAG

2800

MODEL
INSTALLATION
INSTRUCTIONS

Boat Lifts Unlimited
Odenton, Maryland
410-674-3100

Prior to installation:

a). To insure that the lift will operate properly, adequate electricity should be
available. Electricity will also be needed to install the lift.

b). Insure that the pilings are at least 12” high above the deck of the pier.

c). The lift pilings should be driven in the ground to the dock or seawall . Otherwise
the weight of the boat will pull the piles over.

d). If existing piles are to be used, insure they are not cracked or show any signs of
decay.

€). obtain any locally required permits.

DO NOT USE ANY POWER TOOLS WHILE STANDING IN THE WATER. IF
ELECTRICITY MUST BE USED NEAR THE WATER, INSURE THAT THE
CIRCUIT IS PROTECTED BY A GROUND FAULT INTERRUPTER.



10.

11.

MAIN DRAWINGS-MANUAL 2 (LIFT #2800) DATE 06-23-00

. 2800 ASSEMBLY DRAWING, PART NAMES (PILING MOUNT)

ASSEMBLY DRAWING (SEAWALL MOUNT-OPTIONAL)
INSTALLATION PART NUMBERS

EXPLODED VIEW

KEY TO DETAIL DRAWINGS

CABLE CONNECTION ASSEMBLY DETAIL AND CABLE ATTACHMENT
TRACK INSTALLATION DETAIL (PILING MOUNT)

TRACK INSTALLATION DETAIL (SEAWALL MOUNT-OPTIONAL)
CROSS ANGLE BRACE INSTALLATION

CHOCK RAILS ASSEMBLY DETAIL

INSTRUCTIONS FOR WEIGHT DISTRIBUTION

LIST

. PARTS LIST (SHEETS 2)



1

2

3)

4)

5)

INSTALLATION INSTRUCTIONS
MINI MAG 2800 LB. LIFT

Determine which pilings are to be used to mount the Mini Mag Lift to. Timber piles
should be 8” in diameter or greater. Square piles should be 6” x 6” or greater. Both
pilings must be tied back to the dock or sea wall. There should be 8’ - 12’ maximum
between piles. Ideal distance is 10’

Mount the tracks as per figure #05. The top of the track should be 2 feet above the
deck or seawall cap. It is not necessary for the track to reach the bottom. It should
reach to 3’ below low water. Be sure to install the 3” dock washer behind the head of
the 5/8” carriage mounting bolt and the 5/8” x 1 1/2” stop bolt at the bottom of the
track. The track should have a slight backward pitch. It may be necessary to install a
wooden shim between the channel spacer and the track to compensate for a out of
plumb piling. Figure #05.

Lubricate the stainless steel axles with a marine grease and install the poly rollers.
Apply some grease to the inside walls of the track to lube the poly rollers. Clamp a set
of vice grips on the lip of the track 3’ down from the top of the track. Install the arms
in the track and lower the arm until it rests on the vice grips.

Install the AMS 1500 with the electric motor mounts to the top of the track. Install
the cable in accordance with figure #08 and the blue nylon sheave as per figure #07.
Plug in the power cord. Firmly grasp the cable using leather gloves and turn the
switch to the up position. Neatly wind the cable onto the drum.

Install the diagonal angle as per figure #09. Install the PVC guide bases onto the arm
as close to the track as possible. Determine the width of the vessel being lifted. If the
vessel is 8" wide, measure out 4’ from the guide. This will be your center mark for
installing the timber runners. Install the timber runners in accordance with figure #10.
Initially set the runners at about 36 apart for a VEE bottom boat. That would be a
18" on either side of the center mark.

33k ok 2k ok ok ok ok ok ke ok ok ok ek 3k 3k 3k 3Kk ok 3k K 3k 3k ok Kk ok 3K sk ok K ok ok ok ok sk ok 3k ok ok ok %k 3k ok ok sk 3k 3k K 3k oK ok 3k %k 3k ok 3k ok ok %K %k %k 3k 3k oK oK ok %k % X% X X

IMPORTANT

Apply a good heavy grease to the winch gears. Use the two zirk fittings located on either
side of the worm gear. If the gears are not lubricated after installation the lift will bind and
wear the gears producing a fine powder and a scraping noise.



************************************************************************

INSTALLATION INSTRUCTIONS
MINI MAG 2800 LB. LIFT CON’T.

6) Check all nuts and bolts to be sure they are tight before fitting the boat onto the lift,
Lower the lift to a depth deep enough to move the boat over the lift. Place the boat
more forward so the transom extends 1° - 2’ past the stern lifting arm. Raise the boat
and adjust runners if required to securely hold the boat. Figure #11.

************IMPORTANT************

DO NOT HARDWIRE THIS LIFT OR LEAVE IT PLUGGED IN WHILE
NOT IN USE TO ELECTRICAL CIRCUIT. IF THE GROUND WIRE IS
ALLOWED TO REMAIN CONNECTED TO THE CIRCUIT WHILE THE
LIFT IS NOT IN USE, ELECTROLYSIS WILL OCCUR. THIS WILL
CORRODE THE TRACK AT A GREATLY ACCELERATED RATE.




2800 Ib. MINI MAG LOAD SHEET

PARTS LIST

NO. ITEMS QTy
1 6' CRADLE ARM (SINGLE I—BEAM) 2
2 | TRACKS 8/10'/12' 2
4 | AMS 1500 WINCH WITH COVER (8" PULLEY & 4L280 BELT) 2
5 | ELECTRIC MOTOR MOUNTS 4
6 | 3" NYLON SHEAVE 2
7 1/4" CABLE 14'/18'/22' 2
8 | POLY ROLLERS 8
9 [21/2" x 2 1/2” x 12° CROSS ANGLE 1
10 |8 PVC GUIDE POLE SECTION 2
11 | PVC GUIDE POLE CAPS 2
12 | GUIDE POLE STANCHIONS (BASE) 2
13 | 2" x 8" x 12’ TIMBER RUNNERS—CARPETED 2
14 | BUNK BRACKETS—4 EA L AND R 12" 8
15 | 5" WIDE CARPET x 14° LONG (WHOLESALE ONLY) 2
16 | 5/8" x 1 1/2" GAL HEX BOLTS (STOP BOLT) 2
160 | 5/8" GAL NUTS 6
18 | 3/8" x 1" CARRIAGE BOLTS 8
180 | 3/8” GAL NUTS 8
19 | 1/2" x 2 1/2" STAINLESS HEX BOLTS 2
190 | 1/2” STAINLESS LOCK NUTS 2
20 | 3/8" x 1" GAL HEX BOLTS 2
20a | 3/8" GAL NUTS 10
21 | 3/8" x 2 1/2" GAL CARRIAGE BOLTS 8
21a | 3/8" GAL NUTS 8
22 | 1/2" x 4 1/2" GAL HEX BOLTS 8
22a | 1/2" GAL NUTS g
23 | 3/8" x 5" GAL HEX BOLTS 2
23a | 3/8” GAL NUTS 2
24 |1 1/2" x 1/2" STAINLESS STEEL CARRIAGE BOLT 2
240 | 1/2” GAL WASHER 6
24b | 1/2" GAL LOCK WASHER 2
24c | 1/2" GAL NUT 2
25 | 3/16" CABLE CLAMP 2
26 | AMS POLY COVER 2
27 | BACKING PLATE 2




2800 Ib. MINI MAG LOAD SHEET

PARTS LIST

MOUNTING
NO. PILE MOUNTED QTy
3 | BACKING CHANNELS (SPACER) 4
17 | 5/8" x 14" CARRIAGE BOLTS 4
170 | 5/8" DOCK WASHER WITH SQUARE ID 3" OD 4
17b | 5/8" WASHER 4
17¢ | 3/8" GAL NUTS 4

OPTIONAL
28 | SEAWALL MOUNT




BOATLIFTS UNLIMITED INC 1901 Betson _Rﬁod -_Ognton;iMD 2\1.2 + (410)674-3100 .+ (800)268-5911

[ GENERAL NOTE: \

& IMPORTANT —PILINGS MUST BE SECURELY ANCHORED TO A SEAWALL OR INTEGRATED INTO A DOCK.

/— PVC CAP
8' PVC GUIDE MOTOR AND COVER
POLE secnow\

8" PULLEY AND 41280
/_ BELT (LOCATED UNDER
CABLE TIE OFF SLOT COVER PLATE)

%\ /— ELECTRIC MOTOR MOUNT
\L\? i
3" NYLON SHEAVE ‘\P

1/4" CABLE

/

,_,/ BACKING CHANNEL
\5:0' / (SPACER)
0!
N [e) v4 *
POLY \\[ °© 12"

ROLLERS - R
TIMBER CRADLE ARM INnSE "
CARPET (1-BEAM) e — 5/8" SQUARE HOLE

i (THROUGH PILING)
1*2"
AN
< 5
\ DOCK

CROSS RUNNER GUIDE STANCHION P — 5/8" SQUARE HOLE
ANGLE TIMBER N (THROUGH PILING)

TIMBER
RUNNER
BRACKET

N

H WATER --ememm e o= S ¥ SRS &
ABOVE HIGH WATE (SPACER)

TRACK \
\—ﬂ PILING

LN

ﬁ’roject: 2800 Assembly Drowing )
Part Names (Piling Mount)

No.: Revision Date:
oo
Scale: Dote: Sheet:
\ \_ None 06-12-00 | 1 of 1)/




= BOAT LIFTS UNLIMITED, INC.

1901 Betson Rood -

Odenton, MD 21113 .

(410)674-3100 + (800)268-5911

( GENERAL NOTE:

0

& IMPORTANT~PILINGS MUST BE SECURELY ANCHORED TO A SEAWALL OR INTEGRATED INTO A DOCK.

N

ABOVE HIGH WATER

\/_\_/\———/

? o
==
091
dl
g SEE FIND NUMBERS
f 16, 16A AND 17A
SEAWALL MOUNT BASE
? FIND NUMBER 28
° B "q AR
a
<4 “ <, )
a4 3
4 Q
oot , o a B a4
<
< a4 46
___________ e
L e
a] o 4
a <
Ny
A

ﬂ’roject: Assembly Drawing

—~

(Seawoll Mount-0Optional)

No.: Revision Daote:

002 —_——
Scole: Dote: Sheet
kNone 07-28-00 1 of 1]/




B BOATLIFTS UNL[MITED, lNC. 1901 Betson Rood . Odenton, MD 21113 . (410)674-3100 . (800)268-5911

( GENERAL NOTE: \

1. FOR LIST OF MATERIALS RELATED TO PART NUMBERS, SEE PARTS LIST.

/—— COVER PLATE

%

d

/

b
4

SN NI TTTT
NS

e B

y Y4
Q
fa

g

.
N~
ﬂ’roject: 2800 Instliotion \
Port Numbers
No.: Revision Date:
003
Scole: Dote: Sheet:
\_ \_ None 06-13-00 | 1 of 1)]




\_ jo 1 00-0Z-¢0 JuoN T\ /

-

BEEDIN :2)0Q 13109G
Eme— v00
13100 UOISIAdY TON
sbuimoug
( poyaq o Aoy ;uu._o:t
[~
o o
Y
v L[4
L
k4 v,
. - 600 "ON
v -— - // o [ ONIMVYQ 33S
. \ /
\
3 . O\ o
- % . . \Nﬂ i W \ 7= |
< ﬁ

B

[
7\N 2y

/ ONIMVQ 335 \/

800 'ON . [~ .

// ONIMVYQ 33S mmwﬁwu 338
\
\

\

\

~~— 900 ON
ONIMVIQ 33S

U

U

‘ONIMVYA G314103dS 01 09 ‘1IN0 d31v3 MIIA 40 ONIMYYG Wvi3a Vv ¥O4 L

‘310N VY3INIO \

"ONI ‘'d3LINIINN S1d41T 1V0g ————

1165-892(008) * 00t€-¥£9(0iv) - €111Z QN UOJU3PQ * POOY uOSIag (6|



=———— BOAT LIFTS UNLIMITED, INC.

1901 Betson Rood . Odenton, MD 21113 . (410)674-3100 « (800)268-5911

//VicENERAL NOTES:

A\ 8/107/12" TRACK LENGTH

3/8" x 1"
CARRIAGE BOLTS
(4 PLACES)

3/8" GAL NUTS —
(4 PLACES)

5/8" DOCK
WASHERS
(2 PLACES)

5/8" x 14"
CARRIAGE BOLTS
(2 PLACES)

" GAL NUT
p=

A IMPORTANT —PILINGS MUST BE SECURELY ANCHORED TO A SEAWALL OR INTEGRATED INTO A DOCK.
é IMPORTANT —IT IS NOT NECESSARY FOR THE TRACK TO EXTEND TO THE WATER BOTTOM IN DEEP WATER.

X

»

pﬁ/ﬁ@&
5/8" x 1 1/2"

\

5/8" WASHERS

MOTOR MOUNT (2 PLACES)
(2 PLACES) 5/8" NUTS
(2 PLACES)

\
N

-
7
L

CHANNEL b
SPACERS .. LT
(2 PLACES) N

\—é PILING

WOODEN SHIM REQUIRED
TO LEVEL TRACK IF PILING
IS NOT PLUMB

(NOT INCLUDED)

GAL HEX BOLT
(STOP BOLT)

ﬁ"OJGC‘i Track Instoligtion Detail \

(Piling Mount)
No.: Revision Date:
005
Scole: Dote: Sheet:
\_ None 07-19-00| 1 of 1)/




1901 Betson Road . Odenton, MD 21113 .

=== BOAT LIFTS UNLIMITED, INC. =

(410)674~-3100 . (800)268-5911

[ GENERAL NOTES:

/2 8/10°/12° TRACK LENGTH

3/8" x 1"
CARRIAGE BOLTS
(4 PLACES)

|/
3/8" GAL NUTS —7]

(4 PLACES) »

A

WASHERS
(2 PLACES)

5

2!‘
20'
2,:

AX IMPORTANT=IT 1S NOT NECESSARY FOR THE TRACK TO EXTEND TO THE WATER BOTTOM IN DEEP WATER.

MOTOR MOUNT
(2 PLACES)

5/8" X 1 1/2" )
GAL HEX BOLTS \ -
(2 PLACES) ‘ : N =
5/8" DOCK 'd .

/ﬁ .

\

5/8" WASHERS
(2 PLACES)

5/8" NUTS
(2 PLACES)

5/8" BOLTS
(7 PLACES)
NOT SUPPLIED

Project: Track Instaliotion Detoil \

(Seawoll Mount-Optional)

Revision Date:

1 /]
/p/® i | P
// l/,
5/8" DOCK ,/ "
WASHER L \450\/
1 7
’/Q \\\\ICH
/A/ \\\\ 4r
&
V \\‘
\
Wl
N
5/8" x 14"
CARRIAGE BOLT OR N7 " "
INSTALLER SUPPLIED 5/8" x 1.1/2
ANCHOR BOLT GAL HEX BOLT
(STOP BOLT)
5/8" GAL NUT —
006
Scale:
kNone

Dote:
08-03-00

Sheet:

1of1jj




t Jo 1 |00-91-£0 JUON /

BEEINS :3j0Q 183|095
—_— £00
1910Q UOISIABY ToN

M3\ Papoidx]

( ;uo_oga\

~

¢

@) A

20,

v

3
1

i

!
s
7

} L

8 \ 1SIT S1¥vd 33S 'SHIANNN  1dvd
9z H Ol Q31v13d SIVIYILVN 40 1SIN ¥04 I

/ ] ‘310N wy¥INID \

"ONI ‘G3LINIINN S1417 1vo8g

1166-892(008) * 001€-¥£9(01?r) * CL11Z QN 'UOJUIPO - POOY uOSIAG 061

[ f




L §o 1 00-G62-£0
REEINS :330Q

1310 UOISIAY

judawydoyy 3iq0) puo jioja(Q
AlQuassy Su01}23uu0) 3|Go)).

[ :

700d4S 318v0

1108
ONIHOVLIY ANV 1O1S
340 311 318vD

\

318vI

318vD

SUON T\
:3102g
800
TON
~uo.qou¢
Tivi3d INSWNHOVLLY 318V0
(2) 7o
RN @ dAV1D 318vD
ivi3a
NI J3AOW3Y
34vV1d ¥3A00
) 3Qi1s
) N d31vm 30v4
SO 01 9NIN3JO

G3AON3Y 31vid
43A00 HUM ¥3A0D

ISIT S1¥vd 335 'SY38ANN Ldvd OL Q3LV138 SIVIYIIVN 40 1SIT 303 i

O

O

ONIId

3QIs %204

'SIION WH3INID \

1165-89Z(008) * 001€-+£9(01v) * CLLIZ QW 'UOU3IPQ - pooy uos)3g 1061

"ONI ‘G3LINITINN S141T7 1v0o8




BOATLIFTS UNLIMITED, INC. = 1901 Betson Rood - Oﬂnon. MD 22‘3 . (:L0)674—3100 .

(800)268-5911

/” GENERAL NOTES:
1. ATTACH TIMBER RUNNER BRACKETS AND CROSS ANGLE BRACE TO CRADLE ARMS.
2. FOR LIST OF MATERIALS RELATED TO PART NUMBERS. SEE PARTS LIST.

— =

CRADLE ARM

~

DETAIL A (REF)

© ©
l ﬁ ﬁ [e]
| — | | . | ~— °
TIMBER RUNNERS -:] L
CRADLE ARM AND BRACKETS L

CROSS ANGLE BRACE N
q
@20)  \
CROSS ANGLE BRACE N
CUT AND DRILL ANGLES N
TO FIT (FIELD DIMENSIONS) T
) ~ NS
DETAIL A
- (ENLARGED)

NV

AU
S
\ SEE DETAIL A -/ :|

]
(DRILL & BOLT) M
\__/f‘—\_/\ g
o ,
fPro;ect: Cross Angle Broce \
Instoliation
- No.: Revision Date:
Scole: Dote: Sheet:
\ \_ None 06-26-00

1oflj/




o — _
(o 8] )
—_— 010
191D UO0ISIABY CON
11033g Alquiassy
\_ SI0Y %2043 32sfoiyg J

NN

VA

{034iND3y 8)
S13IMIVHE YINNNY
¥3gMIL

o=

P

LIXT TN N

L

| 1) —

\-

I N\

Wn S30vag

JIONV SSO¥D ( 6

I

SWYV 31avd40

‘/
h

i

=

g

S1708 39VIMYVYD (L2

“1SIT SLyvd 335 'SH3IGNNN

_\Q

QO
-l 1|

/

e

I

|
)

13dyvd 9
SY3FNIL HINNNY Lvog

lavd Ol Q31v13y SIVI¥ILVN 40 1S 304 'L
-JION TVY3N3I9

/

1166-892(008) * 001E€-+£9(0LY) * CLLIZ QW

'‘uocjuapQ - pooy uosieg (06t

"ONI ‘G3LIAIINN S1dI7 1v09




[RTI 00-Z1~90 QUON ) /

}9ays :910Q :3|D2g
_ 110
13)0(] UOISIARY ON
uonnanstqg 1ybrom
[ 104 suolONNSY| ;uo_oht

\PDJ

‘J18iSS0d SV MOVYL 3HL OL 35010 SV 41T 3JHL NI 1v08 3HL NOILISOd ‘¢

'HION3T tv0g 40 ¥3IN3D 3Sn ION 04 '8
1Iv08 40 INIOd 3ONVIVEB 3SN 'V
‘NOILNGIYISIA LHOIIM TWNO3 NIivig0 OL ¢

'SWYV 37QvY0 HLO8 ¥3A0 Q3IN03Y SI NOILNEIYLISIA 1HOIIM TWNO3 "“JONVNYOINId WNNILJO ¥04 'L

r ‘S31ON IVY3IN3O k

"ONI ‘G3LINIINN S1417 1v0od

1165-892(008) - 001¢-+29(0l%) * CLL1Z QW ‘uoluspQ + Pooy uosiag LO6I

3 »




